[FRAME ASSEMBLY




FRAME ASSEMBLY

EXMHEBEFE PART CATELAG

BE
F5 SN [ZE&#KS  Part No. Description FEIHEF  Part name  |Quantity
1{511000-129 FRAME JOINT ASSY ERBEERK 1
2|GB91 PIN COTTER 2.5%x30 FFO% 2.5%30 1
3[540004-001 REAR SHOCK ABSORBER PIN Ja R 1
4{904229-001 PLAT WASHER P 1
5(501300-025 FRONT SHOCK ABSORBER BIRL= 2
6[540300-020 REAR SHOCK ABSORBER BERE 1
7|524300-009 LEFT SWING ARM EEE 1
8]524500-009 RIGHT SWING ARM HEE 1
521111-001 GOMBFEJ
50303500-025ST ALSO LENGOKAR SZILENT
9(537101-003 LEFT FOOTREST SUPPORT EHIBE S 1
10[537201-003 RIGHT FOOTREST SUPPORT HRIE 2R 1
11/537100-004 LEFT FOOTREST ERE 1
12{537200-004 RIGHT FOOTREST Pyl 1
13|GB6187-86 NUT M8 IZRMS 4
14|GB5787-86 BOLT M8x16 12 M8x16 2
15]430400-004 REAR BRAKE PEDAL J& #l 3 B 1
16[312100-002 SINGLE BUGLE L 1
17|GB5787-86 M12x1.25%x75 M12x1.25%75 1
18|GB5783-86 BOLT M6x16 128 M6x16 2
19[805004-002 CURVED LICENSE PLATE SUPPORT MERYEE 1
20|GB5787-86 BOLT M8x16 12 M8x16 2
21{804004-003 FRONT FENDER SUPPORT BIEOEAR 2 58 1
22|GB6170 NUT M10 IRRMI10 4
23[GB894.0 AXLE SPRING RING Hh A5 S I3 1
FEIEFRIZ B E U EM
24/GB895.1 CONE SLOT OF OPEN NON-STANDARD NUT 35%1.5 2
25|GB5787-86 BOLT M12x1.25%50 1242 M12x1.25%50 4
26|/GB6187-86 NUT M12x1.25 BRIM12x1.25 4
27|GB5787-86 BOLT M8x16 128 M8x16 6
28|/GB5787-86 BOLT M8x16 1242 M8x16 2
29|GB5787-86 BOLT M8x16 128 M8x16 8
30|GB5787-86 BOLT M10x70 BBFEM10x70 4
31|GB6187-86 NUT M10 IRAMI10 4
32|GB5787-86 BOLT M8x16 128 M8x16 4
33|GB5787-86 BOLT M10x1.5x25 1242 M10x1.5%25 4
34|GB5787-86 BOLT M10x1.25x50 B2AE M10x1.25%50 2
35[50101999-250ST els6 16kharito tarto 1




[ENGINE & WIRING ASSEMBLY




ENGINE & WIRING ASSEMBLY

ZEHEESF  PART CATELAG
EMHER  Part
F5 SN _[EHH4KS Part No. Description name E Quantity

1{110000-031 MOTOR ASSY KL 1

2(181000-025 MUFFLER SH B 1

3(100004-011 INTAKE TUBE HRE 1

4{161000-010 CARBURETOR 1t hEs 1

5(184000-001 AIR FILTER = 1

6(307000-085 MAIN CABLE ASSY FEHSBAHE 1

7(303100-001 BATTERY EEih 1

8[152200-002 FAN R 2

9[152201-001 FAN FRAME =R 1
10{211000-010 SHIFTING PEDAL YRR 1
11/162006-001 SECOND-TIMED INLET VALVE ZRHSR 1

AIR SINGLE-WAY COMPENSATION

12[184000-001 VALVE =R B EIMER 1
13[162001-001 HIGH TEMPERATURE TUBE ESas 1
14{307000-085 SWITCH SPRING OF BRAKE Ja s I % 1
15(302000-001 REGULATOR FERR 1
16/304000-009 IGNITION COIL UK R 1
17(305000-002 IGNITION RNES 1
18/301000-001 START RELAY FEEEE] 1
19(301001-001 SEVER RELAY ] i 4 . B 1
20[306500-001 FLASHER A S 2e 1
21{160100-001 FUEL AIR FILTER BB IS B 1
22/904101-004 BAND bk 0
23|GB6187-86 SELF LOCKED NUT M8 BHRE MS 3
24|GB5787-86 BOLT M8x16 IZREMEx16 1
25|GB5787-86 BOLT MS8x65 IZREMEX65 2
26[162011-001 PLUMBAGO CUSHION AERE 1
27|GB5783-86 BOLT M6x20 BZRM6x20 2
28|GB5783-86 BOLT M8x16 IZRMEx16 2
29|GB5787-86 BOLT M8x105 IZRMSEx105 2
30{GB6187-86 SELF LOCKED NUT M8 B8R~ MS 2
31|GB5787-86 BOLT M5x16 PERMS5%16 2
32|GB97 FLAT WASHER 6 FE#6 4
33[162011-001 PLUMBAGO CUSHION AERE 1
34(906201-003 STEEL WIRE CLIP RS 2
35|GB5783-86 BOLT M6x20 BZRM6x20 2
36|GB5783-86 BOLT M6x26 IZRM6x26 2
37|GB818 BOLT M4x20 2R M4Ax20 8
38|GB5787-86 BOLT M8x16 IZRMEx16 2
39|GB5787-86 BOLT M6x20 IZRM6x20 2
40|GB5787-86 BOLT M6x20 ZRM6x20 2




[COVERING FARTS ASSEMBLY




COVERING FARTS ASSEMBLY

EZHBEFRE PART CATELAG

EIHEEFS Part |BE
F5 SN |E#B#HHKS  Part No. Description name Quantity
1{804100-036 FRONT FENDER B TR 1
2[531100-006 REAR FENDER JE TR 1
3(801000-003 FUEL TANK ASSY AR R R 1
4/701000-013 SEAT EEi 1
+FRKRKIBET
5|GB947 CROSS FLAT SCREW M6x20 M6x20 2
6/152600-001 FRONT JALOUSIE.L BMEMEE 2
7512100-039 FRONT CARREER B EE 1
8]713100-012 RERA CARRIER WELDMENT a2 1
9[804701-001 PROTECTING PLATE OF FRONT-LEFT FENDER B 1 e iR 3P AR 1
10[804801-001 PROTECTING PLATE OF FRONT-RIGHT FENDER B A eI AR 1
11[904229-001 PLAT WASHER RSP E 4
12[904200-002 CLIP NUT FFIER 4
13[801200-008 FUEL REAR DECO COVER BRI E
14/800100-001 FUEL LEFT DECO COVER HRALENE 1
15[800200-001 FUEL TANK DECO COVER MR EEmE 1
16[532100-006 REAR-LEFT FOOTREST PEDAL Ja IR AR 1
17/805801-001 REAR-RIGHT FOOTREST PEDAL Ja G R HAR 1
18[805801-001 REAR ECTING PLATE OF REAR-LEFT FENDER Ja =R AR 1
19[805802-001 REAR ECTING PLATE OF REAR-RIGHT FENDER JE AR R 1
20[152600-001 REAR JALOUSIE L 1
21[152600-001 REAR JALOUSIE L 1
22[332200-002 REAR BOX FRAME BREE 1
23(306400-002 REFLECTOR S 1
24[725002-001 TOOL BOX ITEEE 1
25[152700-001 REAR-LEFT IGHT e R E 1
26[905516-001 PLASTIC INFLATION SCREW ZB R AR ET 60
27|GB882 PIN AXLE B 6x15 HHEBH 6x15 2
28|GB91 PIN COTTER 1.5%20 FFO4 1.5%20 2
29|GB5787-86 BOLT M6x16 #B4TM6%16 2
30/904229-001 PLAT WASHER A 2
31/903200-001 TOOLS BEETE 1
32|GB5787-86 BOLT M6x16 #BETM6%16 2
33]904229-001 PLAT WASHER A 2
34]904229-001 PLAT WASHER RSP E 2
35|GB5787-86 BOLT M6x16 #B4TM6%16 2
36|GB6187-86 NUT M6 12 FM6 2
37|713400-001 CONNECTING SRAY,CARRIER EHRF 1
38]152700-002 REAR-LEFT IGHT.R RS 1
39]152600-002 FRONT JALOUSIE.R BMEMEL 1
40[152700-002 RONT-LEFT IGHT.L HEIRRE % 1
41[152700-002 RONT-LEFT IGHT.R BIF AT B RA 1




[REAR WHEEL ASSEMBLY




REAR WHEEL ASSEMBLY

TEHHEBFE PART CATELAG

F& SN |EEH#HT Part No. [Description FEIHAF  Part name BE Quantity
1{408000-0011 REAR TYRE EEAR 2
2[401200-012 REAR TYRE RING fakE 2
3[243000-030 REAR BRIGDE ASSY JEH B K 1
4[904206-002 DUSTPROOF RUBBER BOOT i E 2
5]9042007-119 CONE SCREW M10x1.25 HEIRRIMI10x1.25 8
6]523002-002 FORK DUSTPROOF CAP FERprLE 2
71243000-030 LINKER BOLT Fi2ie 1
8[242101-001 STEERING DUSTPROOF COVER FETIppALE 1
9]243000-030 LINKER BOLT EEER 1

10]243000-030 NUT [E3S] 1
11[2430991-511 CLIP COIL + & 1
12[2430991-512 CLIP COIL 5 1




REAR SHAFT DRIVE ASSY (disc break)

Fe ZHHERLS nE

Ref . No |PartNo. TEHE Description Quantity
1 VE Transmission shaft 1
2 Rt screw 1
3 1218 Screw cap 1
4 iRie bolt 1
5 BESE Exhaust pipe 1




EEHE Description
1 EXAH Fork subassembly 1
2 RREAEY Rear cabinet subassembly 1
3 O ZH O-ring gasket 2
4 qHE bush 2
5 FHRHE lip- seal gasket 2
6 5 51 [ #ERBRE AR Ball bearing 2
7 RN S Locknut/ gasket 4
8 NS locknut 4
9 ARARR Hex bolt 4
10 R fender 1
11 AHIRE Hex bolt 2




REAR SHAFT DRIVE ASSY (disc break)

75 [EaARS B

Ref . No [PartNo. EHHEN Description Quantity
1/30201000-250ST EELS Rear box 1
2[30202010-250ST EPED Driving gear 1
3 R ERE A deep groove ball bearing 1
4 "E bush 1
S BANE Screw thread bush 1
6 FHRHE Lip-seal gasket 1




REAR SHAFT DRIVE ASSY (disc break)

F5 b A BE
Ref . No  [PartNo. EHHEN Description Quantity
1 SEHN Pipe subassembly 1
2|50302010-250ST Rear Wheel Axle Sleeve 2
3 ARARR Hex bolt 4
4 HiRE 4 Baffled board subassembly 1
5 R Deep groove ball bearing 1
6 IR ] Screw thread gasket 1
7 FHRHE Lip-seal gasket 1
8 ORI O-ring 1
9 SRR Back-up bearing 1
10 "E bush 1
11 AHIRE Hex bolt 3
12 243333-030 BEAEH Connecting plate subassembly 2
13 REE Big gasket 2
14 FRES Slotted nut 2
15 FF O Split pin 2




[FRONT WHEEL ASSEMBLY




FRONT WHEEL ASSEMBLY

EXMHEEFE PART CATELAG

F5 SN [EEHAKS  Part No. Description EIHEF  Part name |FNE Quantity
1{404000-011 FRONT TYRE FIEE 2
2(401000-006 FRONT TYRE RING BIFCHE 2
3[(441001-005 L.BRAKE PLATE BIRRE 2
4{441600-002 FRONT DISK-BRAKED SEAT B R R B 1
5[441000-001 FRONT DISK-BRAKE ASSY BIRER B AR (= 1) 1
6(430500-011 STEERING TIED-ROD COMP HoPATAE L 2

430500-000 GOMBFEJ
7505000-007R STEERING PARTS RIGHT 0] 1 EB 4 2
505000-007L STEERING PARTS LEFT
8(904206-002 DUSTPROOF RUBBER BOOT P& 2
9 CONE SCREW M10x1.25 HEIRFMI10x1.25 8
10[FLAT WASHER 14 PLAT WASHER 14mm E# 14 2
11{GB3130 OPEN NUT M14X 1.5 FFREERIM14x1.5 2
12|GB91 PIN COTTER 3x35 FF 04K 3x35 2
13|GB5787 M8x16 MS8x16 8
14
15[441600-088 FEKBETET




[FRONT FORK ASSEMBLY




FRONT FORK ASSEMBLY

TEHBERX PART CATELAG

F5S SIN [Z&#K5 Part No. Description ZEHEFH  Part nam{Z& Quantity
1/600001-005 HANDLEBAR FiOE 1
2(503300-022 STEERING STEM B EE 1
3[810100-001 BULB 115 1
4]331000-003 FRONT LAMP B AT 1
5(350200-002 INSTRUMENT STAND NESE 1
6[600100-001 HANDLEBAR FIR 2
7[372100-003 LEFT HANDLE COMP EFWRAH 1

372100-004 FEKLAMPA KAPCSOLO
8[371100-002 LEFT HANDLE SWITCH EREHFx 1
9[360100-012 IGNITION SWITCH AR T8 1
10[371205-002 OFF- SWITCH 12K FF 1
11/600201-001 SPEEDER hnihEs 1
12[360200-002 STEERING LOCK J5 a8t 1
13/307000-085 EMERGENCY SWITCH RETFF X 1
14/503001-003 STEERING BAR CLIP HEiEEF 1
15/351000-008 INSTRUMENT ASSY NEIN:A 1
16/430600-002 REAR BRAKE CABLE ELEVES 1
17/607000-007 CABLE,THROTTLE e 1
18/610000-007 WIND-RESISTED CABLE EIREVES 1
19/503301-003 STEERING STEM CLIP FEEEF 2
503302-001 STEERING STEM CLIP WASHER FEREEFHE 2
503303-001 SEAL RING OF STEERING STEM F T ERIE 2
20[503002-001 STEERING STEM CLIP WASHER FEEFR 1
21[503200-003 HELEE,HANDLE UNDER K 38 B 1
22[503306-002 WIRE CLIP OF STEERING STEM FERLF 1
23 PROHIBITOR ISES 1
24|GB5787-86 BOLT M8x60 $2#M8x60 4
25|GB91 PIN COTTER 2.5x30 FO4% 2.5%30 1
26|GB3130 OPEN NUT M12 X 1.25 FEERM12x1.25 1
27|GB91 PIN COTTER 2.5x30 FO4% 2.5%30 1
28[901100-004 LEFT REARVIEW MIRROR EEOE 1
29/901200-004 RIGHT REARVIEW MIRROR HENE 1
30[307000-095 elakadasjelzé kapcsolo




	Frame
	Engine
	covering parts
	Rear wheel
	Rear shaft 1
	Rear shaft 2
	Rear shaft 3
	Rear shaft 4
	Front wheel
	Front fork

